
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/12/4329                                                     Dated: 08-12-2023 

Dated of Test: 18-12-2023 
 
To 

Depuyty Director (QCD) 
Water and Sanitation Agency 
Faisalabad 
(M/s Madina RCC Pipe Manufacturing Factory, 215-R.B Jaranwala Road, Faisalabad.) 

 
Subject: - CALIBRATION OF HYDRAULIC JACK WITH GAUGE  
                   (MARK: TFL/12/4329)   
 Reference to your Letter No. 99/DD(QCD)/WASA/2023, Dated: 02/09/2023 on the 
subject cited above. One Hydraulic Jack with Gauge as received by us has been 
calibrated. The results are tabulated as under: 
         
                  Total Range          :                    Zero  -                   50 (Tonne) 
         Calibrated Range :                    Zero  -                   40 (Tonne) 
 

Hydraulic Jack Reading 
(Tonne) 

5 10 15 20 25 30 35 40 

(kg) 4950 9800 14850 19850 24800 29500 34600 39400 
Calibrated Load  

(Tonne) 4.95 9.80 14.85 19.85 24.80 29.50 34.60 39.40 

            1000 kg = 1 Tonne  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Wajid Iqbal & Co 
Lahore 

 
Reference # CED/TFL 4356 (Dr. M Kashif)     Dated: 14-12-2023 
Reference of the request letter # WIC/BOG/39    Dated: 14-12-2023 
 
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.364 3/8 0.369 0.11 0.107 3200 4900 64200 65980 98200 101100 1.40 17.5   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

 

 
  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/12/4357                                                     Dated: 14-12-2023 

Dated of Test: 18-12-2023 
 
To 

Depuyty Director (QCD) 
Water and Sanitation Agency 
Faisalabad 
(M/s United (I-II) RCC Pipe Manufacturing Factory, New Grace Hosiery, 117/JB, 
Faisalabad.) 

 
Subject: - CALIBRATION OF HYDRAULIC JACK WITH GAUGE  
                   (MARK: TFL/12/4357)   
 Reference to your Letter No. 240/DD(QCD)/WASA/|FDA/2023, Dated: 09/12/2023 
on the subject cited above. One Hydraulic Jack with Gauge as received by us has been 
calibrated. The results are tabulated as under: 
         
                  Total Range          :                    Zero  -                   50 (Tonne) 
         Calibrated Range :                    Zero  -                   40 (Tonne) 
 

Hydraulic Jack Reading 
(Tonne) 

5 10 15 20 25 30 35 40 

(kg) 5350 10500 15650 20750 25850 31000 36100 41200 
Calibrated Load  

(Tonne) 5.35 10.50 15.65 20.75 25.85 31.00 36.10 41.20 

            1000 kg = 1 Tonne  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Professional Construction Services (Pvt.) Ltd. 
Lahore 
(TCF Secondary School Chak # 263 E.B, Burewla.)  

 
Reference # CED/TFL 4358 (Dr. M Kashif)     Dated: 14-12-2023 
Reference of the request letter # PCS/23/Eng-238    Dated: 14-12-2023 
 
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.377 3 0.376 0.11 0.111 4100 5500 82200 81540 110200 109400 1.00 12.5   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only one samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

 

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division 
Sngla Hill 
(Construction of Tehsil Complex Sangla Hill District Nankana Sahib) 

 
Reference # CED/TFL 4359 (Dr. M Kashif)     Dated: 15-12-2023 
Reference of the request letter # 4265/SDO/BSD/SKT/S-H  Dated: 20-11-2023 
 
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.382 3 0.378 0.11 0.112 4200 5400 84200 82550 108200 106200 1.00 12.5   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - - 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

Note: only one samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/12/4363                                                     Dated: 15-12-2023 

Dated of Test: 18-12-2023 
 
To 

M/S Muhammad Hanif Anjum 
Toba Tek Singh 

 
Subject: - CALIBRATION OF HYDRAULIC JACK WITH GAUGE  
                   (MARK: TFL/12/4363)   
 Reference to your Letter No. MAH/102, Dated: 13/12/2023 on the subject cited above. 
One Hydraulic Jack with Gauge as received by us has been calibrated. The results are 
tabulated as under: 
         
                  Total Range          :                    Zero  -                   25 (Tonne) 
         Calibrated Range :                    Zero  -                   18 (Tonne) 
 

Hydraulic Jack Reading 
(Tonne) 

3 6 9 12 15 18 21 

(kg) 3100 5950 8900 11900 15000 18150 21200 
Calibrated Load  

(Tonne) 3.10 5.95 8.90 11.90 15.00 18.15 21.20 

            1000 kg = 1 Tonne  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu 
Sabu Interchange, Lahore, Package – II (km 3+650 to km 7+300) 

 
Reference # CED/TFL 4364 (Dr. M Kashif)     Dated: 15-12-2023 
Reference of the request letter # 3772/103/NBI(P-II)/MWA/04/14 0 Dated: 06-12-2023 
 
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.379 3 0.377 0.11 0.111 3200 5100 64200 63280 102200 100900 1.20 15.0 

2 0.377 3 0.376 0.11 0.111 3300 5200 66200 65640 104200 103500 1.10 13.8 

- - - - - - - - - - - - - - A
zi
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer, 
Orbit Developers Private Limited  
The Spring Atrium, Gulberg Lahore 

 
Reference # CED/TFL 4367 (Dr. M Kashif)    Dated: 18-12-2023 
Reference of the request letter# NIL     Dated: 18-12-2023 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.366 3 0.370 0.11 0.108 3900 5200 78200 79840 104200 106500 0.90 11.3   

2 0.367 3 0.371 0.11 0.108 3400 5200 68200 69410 104200 106200 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Infra 
Defence Housing Authority, Gujranwala 
“OHWT (Executive Block)” 
   

Reference # CED/TFL 4368 (Dr. M Kashif)     Dated: 18-12-2023 
Reference of the request letter # 111/15/DD/RS/Lab/OHWT/EB/48  Dated: 15-12-2023 
 
Tension Test Report (Page -1/1) 
Date of Test  18-12-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.371 3 0.373 0.11 0.109 3300 5000 66200 66650 100200 101000 1.30 16.3 

2 0.374 3 0.374 0.11 0.110 3400 5000 68200 68230 100200 100400 1.20 15.0 

- - - - - - - - - - - - - - N
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
 


